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History of this test report

Report No. Version Description Issue Date
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
15.247(d) o
3.1 15.407(b) Unwanted Emissions Pass -
3.2 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

into account.

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Lucy Wu

TEL: 886-3-327-0868
FAX: 886-3-327-0855
Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number
Issue Date
Report Version

1 4 0f 16
. Mar. 04, 2025
;01



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR4N1307E

1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth-LE, Wi-Fi 2.4GHz 802.11b/g/n/ax and Wi-Fi 5GHz 802.11a/n/ac/ax.

Antenna Type

Bluetooth-LE: Monopole Antenna
WLAN:

<Ant. 1>: Dipole Antenna

<Ant. 2>: Dipole Antenna

<Ant. 3>: Dipole Antenna

Antenna information

2400 MHz ~ 2483.5 MHz . .
(For Bluetooth-LE) Peak Gain (dBi) | 1.53
<Ant. 1>: 3.24
(ZI;‘(()):)V'\\;IF:N) 2483.5 MHz Peak Gain (dBi) | <Ant. 2>: 3.24
<Ant. 3>: 3.24
<Ant. 1>: 1.58
5725 MHz ~ 5850 MHz Peak Gain (dBi) | <Ant. 2>: 1.58
<Ant. 3>: 1.58
Remark:

1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

2. Antenna 3 is used for receiving only.

Model differences description
Model Feature FWF-71G-POE FWF-70G-POE
M.2 SSD vV X

Remark: All the tests were performed with Model: FWF-71G-POE.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

TEL: 886-3-327-0868 Page Number :50f 16
FAX: 886-3-327-0855 Issue Date : Mar. 04, 2025
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR4N1307E

1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

03CH11-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Site Location

Test Site No.

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC Part 15 Subpart C §15.247

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO02rO1.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in two degree (Degree 0 or Degree 90), and adjusting the measurement antenna
orientation, following C63.10 exploratory test procedures and only the worst case emissions were

reported in this report.

2.1 Carrier Frequency and Channel

2400-2483.5 MHz 5725-5850 MHz
Bluetooth - LE 802.11n HT40 802.11ac VHT40
Channel Freq. (MHz) Channel Freq. (MHz) Channel Freq. (MHz)
39 2480 06 2437 159 5795

Remark: The detailed Radiated test modes are shown in Appendix A.

2.2 Connection Diagram of Test System

Sysilem BT
Simulator AP router Maotebook GPS Station Earphone
Source Notebook
Earphone ‘ WLAN AP Monior ‘

This example is connection diagram of EUT test canfigurations.
For detail, please refer to test mode configuration and setup pholographs for each test itemn.
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2.3 EUT Operation Test Setup

For Bluetooth-LE function, the RF test items, utility “Tera Term v 4.83” was installed in Notebook which
was programmed in order to make the EUT get into the engineering modes to provide channel
selection, power level, data rate and the application type and for continuous transmitting signals.

For WLAN function, the RF test items, utility “QATool v 0.0.2.78” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.1.1 Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

__1000000~/30P
E=%M HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(2) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

. RBW = 120 kHz

. VBW = 300 kHz

+  Detector = Peak

«  Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW=2=3MHz

. Detector = Peak

+  Sweep time = auto

«  Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+  VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin

against QP limit line, the position is marked as

TEL: 886-3-327-0868 Page Number : 10 of 16
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and

by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading

for scanning all frequencies.
When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-*.

3.1.4 Test Setup
For radiated emissions below 30MHz

i | RX Antenna
| Im !

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

o 3m —_——
| EUT ; i
""" | B = :
|
1.5m E
2 B, 72
Metal Full Soldered Ground Plane
[ ~—Joo
Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver
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3.1.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A.

3.1.7 Duty Cycle

Please refer to Appendix B.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A.
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3.2 Antenna Requirements
3.2.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.2.2 Antenna Anti-Replacement Construction

Professional installation.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;etion Test Date Due Date Remark
Bilog Antenna T\,I\,Egig,f g;;;tlllgoi 63304 & 002 | 30MHz~1GHz | Dec. 17, 2024 J;:t')llfz”zfozg Dec. 16, 2025 (O\SgdHiif-O:Y)
Loop Antenna gg:\?vzé‘ HFH2-22 100488 | 9 kHz~30 MHz | Aug. 29, 2024 J;:t.).1282,’22002255~ Aug. 28, 2025 (oggaiifﬂv)
Horn Antenna SCHVQRZBE BBHA 9120 D | 9120D-01620 | 1GHz~18GHz | Aug. 28, 2024 JFa:t.).1282,122002255~ Aug. 27, 2025 (O:F;gﬁiifﬂv)
SH':ris:nzom SCHVZ’?(RZBE BBHA 9170 1224 18GHz~40GHz | Jun. 24, 2024 J;ent.).1282,’22002255~ Jun. 23, 2025 (o?gﬁiifﬂv)
Amplifier | SONOMA 310N 187312 9kHz~1GHz | Dec. 07, 2024 J;:t')llfz”zfozg Dec. 06, 2025 (O\SgdHiif-O:Y)
Preamplifier |  Keysight 83017A MY53270080 |1GHz~26.5GHz| Mar. 25, 2024 Jlf:l;.lfz”zfozg Mar. 24, 2025 (o?gdHiif-oHnY)
Preamplifier | Jet-Power |JPA0118-55-303 171028(1)30005 1GHz~18GHz | Jun. 13, 2024 J;:6.1282,’22002255~ Jun. 12, 2025 (oggﬁiifj—?v)
Preamplifier EMEC EM18G40G 060715 | 18GHz~40GHz | Dec. 02, 2024 J;:6.1282,’22002255~ Dec. 01, 2025 (oggﬂifﬂv)
iﬁ’;‘f;z“er? Keysight N9O1OA | MY54200486 | 10Hz~44GHz | Oct. 14, 2024 J;ent;.1282,’22002255~ Oct. 13, 2025 (o?gdHiifiTY)
EZC'eTSZ: Keysight | N903BAMXE) | MY55420170 |20MHZz~8.4GHz| Jul. 19, 2024 Jlf:l;.lfz”zfozg Jul. 18, 2025 (o?gdHiif-oHnY)
Controller EMEC EM 1000 N/A taliznrﬁtarijn?;;lr;st N/A J;:6.1282,’22002255~ N/A (Osgﬂiif-oHnY)
AntennaMast| EMEC | AM-BS-4500-B N/A 1~4m N/A J;:g_lf 2"220 02 25; N/A ( o?gﬁiifi?v)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A J;:t')_lfz"zzoozzsg N/A ( osgdHiifiTv)
Software Audix | E36.2009-8-24 | RK-001053 N/A N/A J;:l;.lfz”zggfg N/A ( o?gdHiifij)
Hygrometer | TECPEL DTM-303B TP200722 N/A Mar. 13, 2024 Jlf‘:l;.lfz”zfgg Mar. 12, 2025 (OggdHii]t.i—C):Y)
Hygrometer | TECPEL DTM-303B TP200880 N/A Aug. 29, 2024 Jlfe”t')_lfz”zfozg Aug. 28, 2025 (osgﬁif-o:v)
RF Cable gﬂﬁii; SUCOFLEX 102| 804013/2 30M~40G | May 23, 2024 J;:t;_lfz”zgoz;; May 22, 2025 (oggﬁiifﬂv)
RF Cable gﬂﬁzig SUCOFLEX 102| MY2859/2 |30MHz~40GHz | Mar. 06, 2024 J;:t')_lfz”zfoz; Mar. 05, 2025 (oggﬁiifﬂv)
RF Cable :Bﬁﬁ;; SUCOFLEX 102| 803951/ 9K~30M | Mar. 06, 2024 Jlf‘:l;.lfz”zfgg Mar. 05, 2025 (OggdHii]t.i—C):Y)
RF Cable :Bﬁﬁ;; SUCOFLEX 102| 803951/ 30M~40G | Mar. 06, 2024 Jlf‘:l;.lfz”zfgg Mar. 05, 2025 (OggdHii]t.i—C):Y)
WHKX8-5872.5- . N
Filter Wainwright 6750-188000-408 SN3 6';2§SH§iI':;?h Sep. 10, 2024 J;:6.1282,122002255~ Sep. 09, 2025 (oggﬂifﬁ:v)
Filter Wainwright Wo'i:gétcfgg'slsw SN11 1'sasszFZ”l‘e°rW Sep. 10, 2024 J;:t').lfz”z;;;; Sep. 09, 2025 (oggdHiif?:Y)
Attenuator | HONOVA smfsﬁoos 0028 N/A Sep. 10, 2024 J;:t').lfz”z;;;; Sep. 09, 2025 (oggdHiif?:Y)
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.4 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission Test Data

Temperature : 19.1~20.9°C
Test Engineer : Keven Hsu and Fu Chen
Relative Humidity : 50.2~65.8%
Note symbol
-L | Low channel location
-R | High channel location
Al. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
2400-2483.5 0 Bluetooth-LE_GSFK 39 2480 125Kbps - -
Mode 1
2400-2483.5 1+2 802.11n HT40 06 2437 MCSO0 - -
2400-2483.5 0 Bluetooth-LE_GSFK 39 2480 125Kbps - -
Mode 2
5725-5850 1+2 802.11ac VHT40 159 5795 MCSO0 - -
A2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m)  (dBuV/m) | (dB) Avg.
2484.52 47.85 54.00 -6.15 \% Avg. Pass - Band Edge
Bluetooth-LE_GSFK | 39 2389.88 49.43 54.00 -4.57 \% Avg. Pass - Band Edge
1 + + 7440.00 49.36 54.00 -4.64 H Avg. Pass - Harmonic
802.11n HT40 06 @ 24787.29 40.25 74.00 -33.75 \% Peak  Pass - SHF
38.05 35.60 40.00 -4.40 \% QP Pass - LF
2483.52 43.97 54.00 -10.03 H Avg. Pass - Band Edge
Bluetooth-LE_GSFK | 39 = 5926.29 59.41 68.20 -8.79 H Peak  Pass - Band Edge
2 + + 7440.00 53.94 54.00 -4.96 H Avg. Pass - Harmonic
802.11ac VHT40 159 | 39511.41 49.18 54.00 -4.82 \% Avg. Pass - SHF
47.46 36.14 40.00 -3.86 \% Qp Pass - LF
TEL: 886-3-327-0868 Page Number 1 Al of A22
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Condition: AVG BE 54 3n 31260 91620 240828 HORIZONTAL
+ RBH: 1000, 066kHz VBW:0.B10kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark

Mz dBuv/m dBuV/m  dB BV dB/m 0B dB B m deg
145 420 5400 -9.80 3070 0.4 691 3.8 10.03 16 323 AVERAGE

Pol. Horizontal Fundamental
qgoLevel (dBuVim) qygLevel (dBuVim)
1 1
1050 1050/ 1
. \ .
\ PEAK _BE 74 { PEAK_74j
100 T00¢
\“- ! e Mty o " } bbb bt
d il "
By By
Peak
1. 1.
UM, 249, 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: PEAK_BE 74 3u 91260 91620 240828 HORLZONTAL Condition: PEAK_74 3n 91200 01620 240826 HORTZONTAL
+ RBH: 1000, 060kHz VBW: 3000, 000KkHz SWT:Auto + RBH: 1000, 000kHz VBW: 3000, 000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Mo g B G dm B B B o deg WedEan W B d dm B B B o deg
1 483,88 55,29 74,00 -18.71 43.79 27.84 6,91 33.28 1083 176 323 PEAK 1 2480.00 101,49 ------ --oee- 9.03 27.80 691 33.26 1003 176 323 PEAC
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1050 1050 1
. \\ .
100 TN1
\ AVG_BE 54/ AVG_54)
A I VO I
By ki
Avg
1. 1.
UM, 249, 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY

Condition: AVG 54 3n 91260 01620 240826 HORTZONTAL
+ RBH: 100, 006kHz VBN:0.810kHz SWT:Auto

Linit Read At Cable Preamp Aux APos TPos

freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol d/s BB dw dn b @ &8 deg

1 2430.00 10083 ------ ----- 89.37 27.80 6.91 33.28 10.63 176 323 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A2 of A22




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

FAX: 886-3-327-0855

Pol. Vertical Fundamental
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1
1050/ 1050/
. A .
\ PEAK _BE 74 PEAK_74j
00— i T00¢ ]
W N b bbend ! ak b
e M A R g
By By
Peak
1. 1.
UM, 2188, 192, 249, 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: PEAK_BE 74 3un 91260 91620 240828 VERTICAL Conditicn: PEAK_74 3n 91200 01620 240828 VERTICAL
+ RBH: 1000, 060kHz VBW: 3000, 000KkHz SWT:Auto + RBH: 1000, 000kHz VBW: 3000, 000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Wodwin@in @ B i B B @ o deg WedEan W B d dm B B B o deg
1248492 6191 74,00 -12.09 50.40 27.85 6.91 33.28 10.83 369 @ PEAK 1 2480.00 109,41 ------ --oee- 9.4 7.60 685 3331 10.03 369 @ PEAK
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1050/ 1050/ 1
T " lF
100 TN1
\ AVG BE 54 JT VG54
S
.
By ki
Avg
1. 1.
UM, 249, 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: AVG_BE 54 3n 91200 G162 240828 VERTICAL Condition: AVG 54 3n 91200 G1620 240828 VERTICAL
+ RBH: 1000, 066kHz VBW:0.B10kHz SWT:Auto + RBH: 100, 006kHz VBN:0.810kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Wodwin@in @ B i B B @ o deg WedEan W B d dm B B B o deg
1 43450 47,85 54,00 -6.15 36.34 27.85 6.91 33.28 10.83 369 @ AVERAGE 1 480,00 101,57 ------ ------ 941 .60 6.84 3331 1003 369 @ AVERAGE
TEL: 886-3-327-0868 Page Number 1 A3 of A22



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol. Horizontal Fundamental
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1050/ 1050/ 1
. .
PEAK_74j
T # T00¢
1 I
525 : — s
m| By
Peak
1. 1.
M0 3354 23608 2062 U6 37 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: PEAK_BE 74 3u 91260 91620 240828 HORLZONTAL Condition: PEAK_74 3n 91200 01620 240826 HORTZONTAL
+ RBH: 1000, 060kHz VBW: 3000, 000KkHz SWT:Auto + RBH: 1000, 000kHz VBW: 3000, 000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Mo g B G dm B B B o deg WedEan W B d dm B B B o deg
1 2389.7%6 54,12 74,00 -19.88 43.35 27.30 6,78 33.34 1083 174 326 PEAK 1 43700 99.18 ------ -ooeee 85.01 27.60 6.85 3331 10.03 174 326 PEAC
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1050/ 1050/
1
. [www .
100 M/ TN1
A AVG_54)
1 } P S
By ki
Avg
1. 1.
M0 3354 23608 2062 U6 37 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: AVG BE 54 3n 31260 91620 240828 HORIZONTAL Condition: AVG 54 3n 91260 01620 240826 HORTZONTAL
+ RBH: 1000, 066kHz VBN:1.000kHz SWT:Auto + RBH: 100, 006kHz VBW:1,000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Mo g B G dm B B B o deg WedEan W B d dm B B B o deg
1 2389.50 4333 54,00 -10.67 32.56 27,30 6.78 33.34 10.03 174 326 AVERAGE 1 240,00 91,15 ---nmn -ooeee 79.95 27.60 6.85 3331 10.03 174 326 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A4 of A22




ssamanas. FCC CO-LOCATION RADIO TEST REPORT Report No. :FR4N1307E

Pol. Horizontal Fundamental

-Level dBuvim)

1054}

o 1o

. N
1
350
Peak Blank
1l
7 pITI) 522 UTp T4 50
Frequency (MHz)
Site i G3CHIL-HY

Condition: PEAK_BE 74 3u 91260 91620 240828 HORLZONTAL
+ RBH: 1000, 060kHz VBW: 3000, 000KkHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos Thos

Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wodbwmdi/n OB db dn b 6B & o deg

1 8360 55.14 74,00 -18.86 43.64 27.84 6.91 33.26 10.63 174 326 PEAK

-Level dBuvim)

1

1054}

B8 e

00 'W\ {

- |

AVG_BE 54
N
3By
Avg Blank
1.
7 ) UfL2 U748 21014 2500
Frequency (M)
Site  : @3CHIL-HY
Condition: AVG BE 54 3n 31260 91620 240828 HORIZONTAL
+ RBH: 1009, 086z VBI:1.809kHz SHT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark

Mz dBuv/m dBuV/m  dB BV dB/m 0B dB B m deg
108360 4513 5400 -8.87 3163 2.4 691 3.8 10.03 174 306 AVERAGE

TEL: 886-3-327-0868 Page Number : A5 of A22
FAX: 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol. Vertical Fundamental
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1
1050/ [ 1050/
. .
jm‘“’ PEAK 14
m] m1 |
q M J
525 ’f [ — " ohinth, et
d 5
Peak
1. 1.
il 0354 2608 23862 N8 uy 1 140, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site  : @3CHIL-HY Site  : @3CHIL-HY
Condition: PEAK_BE 74 3un 91260 91620 240828 VERTICAL Conditicn: PEAK_74 3n 91200 01620 240828 VERTICAL
+ RBH: 1000, 060kHz VBW: 3000, 000KkHz SWT:Auto + RBH: 1000, 000kHz VBW: 3000, 000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Wodwin@in @ B i B B @ o deg Wod/e dn &8 B g b B @ deg
1 2389.88 6161 74,00 -12,39 50.84 27.30 6.78 33.34 1083 3% @ PEAK 1 2437.00 109,71 ------ -ooeee 95.55 27.60 6.84 3331 10.03 399 @ PEAK
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1050/ 1050/ 1
. JWMM .
100 TN1
j AVG_54]
s
p ‘:J =
B0 3
Avg
1. 1.
il 0354 2608 23862 N8 uy 1 140, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site  : @3CHIL-HY Site  : @3CHIL-HY
Condition: AVG_BE 54 3n 91200 G162 240828 VERTICAL Condition: AVG 54 3n 91200 G1620 240828 VERTICAL
+ RBH: 1000, 066kHz VBN:1.000kHz SWT:Auto + RBH: 100, 006kHz VBW:1,000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Wodwin@in @ B i B B @ o deg Wod/e dn &8 B g b B @ deg
1 2389.88 49.43 54,00 -4.57 38.66 27.30 6.78 33.34 1083 3% @ AVERAGE 1 2437.00 101,43 ---nnn -ooeee 9.26 27.60 6.85 33.31 10.03 399 @ AVERAGE
TEL: 886-3-327-0868 Page Number 1 A6 of A22

FAX: 886-3-327-0855




ssamanas. FCC CO-LOCATION RADIO TEST REPORT Report No. :FR4N1307E

Pol. Vertical Fundamental

PEAK_BE T4

Peak Blank

7 ) UfL2 U748 21014 2500
Frequency (M)

Site @ G3CHIL-HY
Condition: PEAK_BE 74 3un 91260 91620 240828 VERTICAL
+ RBH: 1000, 060kHz VBW: 3000, 000KkHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wodbwmdi/n OB dbW dn b 6B & o deg
1 48480 60.85 74,00 -13.15 49.34 27.85 6.91 33.26 10.63 399 0 PEAK

-Level dBuvim)

\ J , AVG_BE 54
L._-L\N——-—-——-
3By
Avg Blank
1.
7 ) UfL2 U748 21014 2500
Frequency (M)
Site  : @3CHIL-HY
Condition: AVG_BE 54 3n 91200 G162 240828 VERTICAL
+ RBH: 1009, 086z VBI:1.809kHz SHT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark

Mz dBuv/m dBuV/m  dB BV dB/m 0B dB B m deg
1 444 4338 5400 -5.62 3688 2.4 691 3.8 10.03 399 0 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A7 of A22



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol. Vertical
1 Level (dBuVim)
111] 1
1 105/
87,
PEAK 74 PEAK 74
1 .
AVG_54 AVG_54
o B il L S AW L
:K
Peak
1.
Avg
18000 9000, 18000
Frequency (MHz)
Site
Condition: PEAK_74 3n 91200 01620 240828 HORIZONTAL Condition: PEAK_74 3 91260 1620 249828 VERTICAL
Read Ant Cable Preamp Aux APos Thos Read Ant Cable Preamp  Aux
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
du/n /e &8 d d/n  dB A8 OB m deg T MeBWaBNx B B B B B B @ deg
1 4874.00 42.93 74.00 -31.07 - PEAK 1 4874.00 43.00 74.00 -31.00 56.99 32.70 11.45 58.58 -- PEAX
2 4960.00 43.82 74.00 -30.18 -- PEA 2 4960.00 43.05 74.00 -30.95 56.51 33.02 11.59 58.64 -- PEX
3 731100 45.15 74.00 -28.85 - PEAK 3 7311.00 44.99 74.00 -29.10 52.21 36.78 14.58 58.99 -- PEAK
4 7440.00 55.99 74.00 -18.10 110 PEAX 4 7440.00 52.47 74.00 -21.53 60.09 36.24 14.72 58.98 166 PEAK
5 7440.00 49.35 54.00 -4.64 110 AVERAGE 5 7440.00 45.95 54.00 -8.84 53.58 36.24 14.72 58.9 166 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol.

Horizontal

Vertical
L B Lol B
11" 4 11" 4
1050 1050
{15 {15
14.47G g g
MG 54 AVG 54
~14.5G
Avg i i
I I
14n 14476, 14482 14488, 144, 14500 14n 14476, 14482 14488, 144, 14500
Frequency (NHy) Frequency (k)
Site + B3CHLL-HY Site + O3CHL-HY
Condtion: AVG 54 3n 91260 1620 246828 HIRTZONTAL Condition: AVG 54 3n SL260 01623 240828 VERTICAL
leelm) el (Bavm)
{ {
1050 10501
i, i,
17.7G g g
WG 54 WG 54
~18G ‘
Avg %) ‘ 0 ! ‘
l l
f 11760, 11800, 17680, 17940, 18000 f 11760, 1180, 17680, 17940, 18000
Frequency (M) Frequency (NHe)
Site 1 G3CHLL-HY Site 1 G3CHLL-HY

Condition: AVG 54 3n 9120 61620 246628 HRLZONTAL

Condition: AVG54 3n 9120 61620 246628 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A9 of A22




ssamanas. FCC CO-LOCATION RADIO TEST REPORT Report No. :FR4N1307E

Pol. Horizontal Vertical
mLuH(ﬁMm mlﬂﬂ{ﬁmﬂl
1 1
1 1
o 875
PEAK 74 PEAK 74
g 700 ‘
V6 54 V654
Peak ‘
eal 96 ottt Maesoih " » doth e %k N N PO i
Avg fl fl
16000 19400, 20800 220, 23600, 25000 18000 18400, 200, 23600, 25000
Frequency (MHa) Frequency (NH)
Site 1 O3CHIL-HY Site @ G3CHLI-HY
Condition: PEAK 74 Ln SHF 1224 248624 HORIZONTAL Condition: PEAK 74 n SHF 1224 240624 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mol bl B BN @ B B B a b Wodin B B B0 G B B B a by
1 2450999 40.04 74.00 -33.96 35.47 .30 271 2.9 954 - - PEAK 1 478,09 4.5 74.00-33.75 35.30 39.33 812 50.9% -9.%4 - -- PEN
TEL: 886-3-327-0868 Page Number 1 A10 of A22

FAX: 886-3-327-0855



ssamanas. FCC CO-LOCATION RADIO TEST REPORT Report No. :FR4N1307E

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
m ’J
| * | | ¥
[ [
| l | ! l
0, [—‘ | | ' |
| ] |1 |
nol2 5 | Z 4_..1..1"'1
[ 3 ! P 3 ‘ P
o NM‘ [P et I
Peak m 1
Q p 0 24, 418, 612 806. 1000 30 24, 418. 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + O3CHL1-HY Site + B3CHLL-HY
Condition: QP 3m Bilog 63304 241217 HORIZONTAL Condition: QP 3m Bilog 63304 241217 VERTICAL
Linit Read  Ant Cable Preasp Aux APos TPos Linit Read  Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz dBuV/m dBuV/m 0B dBuv dB/m B8 dB dB cm deg Miz dBuV/m dBuV/m 0B dBuV dB/m B dB dB m deg
1 30.18 30.85 40.00 -9.15 37.56 25.14 @.50 32.43 .08 118 T3P 1 38.65 35.60 40.00 -4.40 46,37 21.07 0.47 32.33 .02 100 17(Q
2 4746 27.83 40.00 -12.17 43.88 15.62 @.62 32.34 0.05 -- .- Pesk 2 4746 3439 40.00 -5.61 50.44 15.62 0.62 32.34 0.65 100 170 QP
3 168.71 26.30 43.50 -17.20 41.17 15.73 1.5 32.24 @.14  -- -- Peak 3 95.9 2631 43.50 -17.19 42.13 15.39 1.07 32.32 0.04  -- -- Peak
4 500.45 36.33 46.00 -9.67 41.63 23.92 2.86 32.20 0.12 .- - Peak 4 500.45 37.49 46.00 -8.51 42.79 23.92 2.86 32.20 .12 --  --Peak
5 753.62 28.40 46.00 -17.60 28.41 28.30 3.58 32.09 ©.20  -- -~ Peak 5 75071 29.93 46.00 -16.07 29.96 28.3¢ 3.57 32.10 .20  -- -~ Peak
6 9900.09 36.79 46.00 -9.21 34.66 29.20 4.7 3138 0.4  -- -~ Peak 6 956.35 33.95 46.00 -12.65 28.97 31.50 4.09 30.83 0.2  -- -~ Peak
TEL: 886-3-327-0868 Page Number 1 A1l of A22

FAX: 886-3-327-0855



ssamanas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol. Horizontal Fundamental
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1050 1050 1
. \ .
\ PEAK _BE 74 PEAK_74j
100 T
\“ 1' oy - hinly i Rl Al ol rm W ottt
By !:l
Peak
1. 1.
UM, 249, 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: PEAK_BE 74 3u 91260 91620 240828 HORLZONTAL Condition: PEAK_74 3n 91200 01620 240826 HORTZONTAL
+ RBH: 1000, 060kHz VBW: 3000, 000KkHz SWT:Auto + RBH: 1000, 000kHz VBW: 3000, 000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Mo g B G dm B B B o deg WedEan W B d dm B B B o deg
148742 55,58 74,00 -18.42 43.66 27.87 6.9 33.28 10.83 200 326 PEAK 1 248000 101,11 ------ --oee- 89.27 7.80 691 33.26 10.03 200 326 PEAC
o Level (dBuVim) g LE¥e! (dBuVim)
1 1
1050/ 1050/ 1
. \\ .
100 TN1
\ AVG_BE 54/ AVG_54)
1 3_’_-___‘
By ki
Avg
1. 1.
UM, 249, 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: AVG BE 54 3n 31260 91620 240828 HORIZONTAL Condition: AVG 54 3n 91260 01620 240826 HORTZONTAL
+ RBH: 1000, 066kHz VBW:0.B10kHz SWT:Auto + RBH: 100, 006kHz VBN:0.810kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Mo g B G dm B B B o deg WedEan W B d dm B B B o deg
148350 43,97 54,00 -10.03 32.09 27,84 6.91 33.26 10.03 200 326 AVERAGE 1 480,00 100,45 ------ ------ 83.61 27.80 6.91 33.286 10.03 200 326 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 Al2 of A22




ssamanas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol. Vertical Fundamental
qgoLevel (dBuVim) qygLevel (dBuVim)
1 1
1050/ 1050/ 1
. —\ .
\ PEAK _BE 74 PEAK_74j
100 T
\- 1
N R N B o N dheAbhont g A
By ::l‘v
Peak
1. 1.
UM, 192, 249, 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: PEAK_BE 74 3un 91260 91620 240828 VERTICAL Conditicn: PEAK_74 3n 91200 01620 240828 VERTICAL
+ RBH: 1000, 060kHz VBW: 3000, 000KkHz SWT:Auto + RBH: 1000, 000kHz VBW: 3000, 000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Wodwin@in @ B i B B @ o deg WedEan W B d dm B B B o deg
1249524 55,43 74,00 -18.57 43.46 27,9 6,93 33.07 10.83 388 @ PEAK 1 43000 98.33 ---n-- -ooeee 86,49 27.80 691 33.26 1003 38 0 PEAC
qgoLevel (dBuVim) qygLevel (dBuVim)
1 1
1050/ 1050/ i
. \\ .
100 TN1
\ AVG_BE 54/ AVG_54)
| T
By ki
Avg
1. 1.
UM, 249, 2500 1 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIL-HY Site @ G3CHIL-HY
Condition: AVG_BE 54 3n 91200 G162 240828 VERTICAL Condition: AVG 54 3n 91200 G1620 240828 VERTICAL
+ RBH: 1000, 066kHz VBW:0.B10kHz SWT:Auto + RBH: 100, 006kHz VBN:0.810kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark freq Level Line Margin Level Factor Loss Factor Factor Resark
Wodwin@in @ B i B B @ o deg WedEan W B d dm B B B o deg
148350 4333 54,00 -10.67 31.45 27,84 6.91 33.26 10.03 388 0 AVERAGE 1 248000 97.65 ------ ------ 85.61 27.80 6.91 33.26 10.03 388 @ AVERAGE
TEL: 886-3-327-0868 Page Number 1 A13 of A22

FAX: 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol. Horizontal Fundamental
glerel @BV oLevel [dBaVim)
' 1 " "
’ / | phict [
i W’ } \ PEAKIUNI)
1 [T L |
! o 2, A,L;W
T el M ] Im el
1. !
Peak
1.
5630, 5678, 5T, 5756. 5795
Frequency (MHz)
3800, 4500, 5400, 6200, 7000
Site  : @3CHIL-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3 91200_01620 240828 HORIZONTAL
+ RBW:1000.000kHz VBW:3000,000kHz SWT:Auto Site @ G3CHIL-HY
Condition: PEAK(UNLI) 3m 91200 b1626 24828 HORTZONTAL
Linit Read  Ant Cable Preamp Aux APos TPos + RBH: 1000, 080kiz VNTMM SuT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark U o '
We s e B G da B B B o deg Unit  Read Aot Cable Preamp hux Aos Thos
1S3 S5.61 68.20-1259 4417 32.93 10.77 .88 0.2 258 52 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Resark
2 5650.51 54.40 68.58 -14.18 42.99 33.00 10.78 32.89 @.61 258 52 PEAK -
3 SH7.45 66.06107.29 -41.23 5415 33.41 10.81 32.91 0.60 258 52 PEAK Wiz dBuV/n dBuV/n OB dBw dB/m 0B 0B B om deg
4 57012 68.86 111,07 -42.21 56.92 33.44 10.81 3291 0.60 258 52 PEAK 1 5795.00 113,20 -eeeme weeee 101,03 3,68 10.85 3293 0.5 258 52 PEAC
o Leve! (dBuVim)
1
1050
.
100
il s
T
B0
Avg Blank
1.
3800, 4500, 5400, 6200, 7000
Frequency (WHz)
Site  : G3CHL-HY
Condition: AVG 54 3n 91200 91620 249828 HORTZONTAL
+ RBW:1000.000kHz VBW:0.810kHz ST:Auto
Linit Read At Cable Preamp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark
Wi d/e deav/e g dev defn b @B &8 deg
1 5795.00 167,25 ------ --eeme 95.06 33.68 10.85 32,93 0.59 258 52 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC CO-LOCATION RADIO TEST REPORT Report No. :FR4N1307E

Pol. Horizontal Fundamental

Peak . Blank
5826, 5857, 5888 5910 5950
Frequency (MHa)
Site & @3CHIL-HY
Condition: PEAK_BE(B4)_16-24 3u 91200_81620 240828 HORTZONTAL
+ RBH:1000.000kHz VBW:3000. 008Ktz SWT:Auto
Linmit Read  Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Miz dBu/mdBuV/m d8 B dB/m d8 B A8
5854.99 7231 110.83 -38.52 59.86 34.62 10.87 32.95 .51 258
587.33 71.81 106.51 -34.70 59.33 34.08 10.87 32.96 0.49 258 52 PEAK
5923.19 59.68 69.54 -9.86 47.15 34.20 10.89 32.98 0.42 258
5926.29 59.41 68.20 -8.79 46.89 34.20 10.89 32.98 0.41 258 52 PEAK

R

TEL: 886-3-327-0868 Page Number 1 Al15 of A22
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ssamanas. FCC CO-LOCATION RADIO TEST REPORT Report No. :FR4N1307E

Pol. Vertical Fundamental
glerel @BV 1 oLevel(dBVim)
| 1
1
1 150
8.
.
§ i [ LT LM \ PEAK(UNI)!
1
N ] o [N e
] W— i
1. !
Peak
1.
5630, 5678, ST, 5756. 5795
Frequency (MHz)
3800, 4500, 5400, 6200, 7000
Site  : @3CHIL-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n 91200 81620 249828 VERTICAL
+ RBH:1000.000KkHz VBW:3000.000kHz SWT:Auto Site @ G3CHIL-HY
Condition: PEAK(UNLI) 3m 31200 B1620 24828 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos + RBH: 1000, 080kiz VNTMM SuT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark U o '
We s e B G da B B B o deg Unit  Read Aot Cable Preamp hux Aos Thos
1 SGR.03 53.98 68.20-14.22 4252 32.95 1078 .88 .61 26 172 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Resark
2 565148 54.50 69.30 -14.80 42.99 33.01 10.78 32.89 0.61 26 172 PEAK -
3 OST17.98 65.96 110.23 -44.27 54.82 33.44 10.81 32.91 0.60 26 172 PEAK Wiz dBuV/n dBuV/n OB dBw dB/m 0B 0B B om deg
4 S22 6420 11152 -47.32 5226 33.44 10.81 291 0.60 26 172 PEAK 1 5795.00 111,53 ~eeene weeee 9,38 3.65 108 3293 059 26 172 PEAK
o Leve! (dBuVim)
1
1050
.
N
N s
3
Avg Blank
1.
3800, 4500, 5400, 6200, 7000
Frequency (WHz)
Site  : G3CHL-HY
Condition: AVG 54 3n 91200 91626 249828 VERTICAL
+ RBW:1000.000kHz VBW:0.810kHz ST:Auto
Linit Read At Cable Preamp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark
Wi d/e deav/e g dev defn b @B &8 deg
1 5795.00 184,93 -----v -eeeee 92,74 33.68 10.85 32,93 0.59 226 172 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC CO-LOCATION RADIO TEST REPORT Report No. :FR4N1307E

Pol. Vertical Fundamental

|3 4
Ahen
15
11,
Peak Blank
5826, 5857, 5880, 5019, 5950
Frequency (WHz)
Site  : @3CHIL-HY
Condition: PEAK BE(B4)_16-24 3m 91200 01620 240828 VERTICAL
+ RBN:1000.600kHz VBK:300.008kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MizdBuW/mdBuV/w dB dBV dB/m dB dB B cm
5854.83 70.76 111,19 -40.43 58.31 34.02 10.87 32.95 @.51 22
5867.70 70.43 107.24 -36.81 57.95 34.07 10.87 32.9% 0.5 226 172 PEAK
5923.50 57.90 69.31 -11.41 45.37 34.20 10.89 32.98 0.4 226
5931.25 56.48 68.20 -11.72 43.95 34.20 10.90 32.98 0.41 226

e

TEL: 886-3-327-0868 Page Number 1 Al7 of A22
FAX: 886-3-327-0855



FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol. Horizontal Vertical
LN
1
1
| o i [ iy 1 S N Ry
54) s AVG754)
S o
3.
Peak m
Avg 14600. 18000 1 4400, 7800. 1200. 14600, 18000
Frequency (M)
Site + O3CHIL-HY Site + O3CHIL-HY
Condition: PEAK(UNII) 3m 91200 81620 240828 HORIZONTAL Condition: PEAK(UNIT) 3u 91200_01620 240828 VERTICAL
Linit Read  Ant Cable Preanmp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz d3uV/m dBuV/m  d8 dBw dB/w B d8 B m deg Miz d8uV/m dBuV/m  dB dBw dB/m dB dB dB m  deg
1 4960.00 53.94 74.00 -20.06 43.65 33.02 10.18 32.88 0.57 = -~ PEAK 1 4960.00 51.23 74.00 -22.77 40.34 33.02 10.18 32.88 @.57  -- -~ PEAK
2 4960.00 39.20 74.00 -34.80 28.31 33.02 10.18 32.88 0.57 = -~ AVERAGE 2 4960.00 39.40 74.00 -34.60 28.51 33.02 10.18 32.88 @.57  -- -~ AVERAGE
3 7440.00 54.76 74.00 -19.24 62,01 36.24 14.72 58.9¢ 0.69 100 109 PEAK 3 7440.00 52.33 74.00 -21.67 59.58 36.24 14.72 58.90 0.69 299 186 PEAK
4 744000 49.04 54.00 -4.96 56,29 36.24 14.72 58.99 0.69 100 109 AVERAGE 4 744000 45.00 54.00 -9.00 52,25 36.24 14.72 58.98 0.69 290 186 AVERAGE
5 11590.00 49.91 74.00 -24.09 54.75 38.56 18.35 62.12 0.37 -e -- PEAK 5 11590.00 48.81 74.00 -25.19 53.65 38.56 18.35 62.12 0.37  -- -- PEAK
6 11590.00 39.17 54.00 -14.83 44.81 38.56 18.35 62.12 0.37 as -~ AVERAGE 6 11590.00 38.20 54.00 -15.80 43.84 38.56 18.35 62.12 0.37 s -~ AVERAGE
7 17385.00 52.05 68.20 -16.15 47.69 38.50 23.26 57.85 @.45 201 350 PEAK 7 17385.00 53.04 68.20 -15.16 48.68 38.50 23.26 57.85 @.45 291 350 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol.

Horizontal

Vertical
! Level (dBuVim) i Level (dBuVim)
1M 11‘]
105 105
. L1}
1G 100 100
AVG54 AVG 54
~3G i
Avg 30 30
l f,
1000 1400, 1600, 200, 200, 3000 1000 1400, 1800, 200, 2600, 3000
Frequency (NHE) Frequency (Mhe)
Site ¢ O3CHLL-HY Site 2 O3CHLL-HY
Condition: AVG 54 3n 91260 61620 240828 HRIZONTAL Condition: AVG 54 30 9120 BL620 246828 VERTICL
! Level (dBuVim) i Level (dBuVim)
1M 11‘]
105 105
. L1}
3G 100 100
y T e N e
| |
Avg il | bl
l f,
3000 5400, 6200, 7000 3000 ) 5400, 6200, 7000
Frequency M) Frequency (W)
Site ¢ O3CHLL-HY Site 2 O3CHLL-HY
Condition: AVG 54 3n 91260 61620 240828 HRIZONTAL Condition: AVG 54 30 9120 BL620 246828 VERTICL
TEL: 886-3-327-0868

FAX:

886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

Report No. :FR4N1307E

Pol. Horizontal Vertical
’ el (dBuVim) i Level ((BuVim)
‘l'ﬂ "n
1050 10501
815 L]}
14.47G Ton e
| AVG 54 G54
~14.5G
Avg 0 ™ i ‘
l ]
14n 14476, 14480 14488, 144, 14500 1410 14476, 14480 14488, 11, 14500
Frequency (MHy) Frequency (MHy)
Site 1 O3CHLL-HY Site 1 G3CHLL-HY
Condition: AVG_54 3n 91200 61620 240828 HORTZONTAL Condition: AVG_54 3n 91200 81620 240828 VERTICAL
’ el (dBuVim) i Level ((BuVim)
‘l'ﬂ "n
1050 10501
815 L]}
17.7G Ton e
| WG4 WG 54
~18G
Avg %) 59 |
l ]
{ 11760, 17620, 17680, 11940, 16000 { 11760, 17620, 17680, 1140, 18000
Frequency (MHy) Frequency (MHe)
Site 1 O3CHLL-HY Site 1 G3CHLL-HY

Condiion: AV 54 3n S120 6162 40828 HORLZNTAL

Condiion: A 54 3 S120 61620 4628 VERTICA.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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